- T —— e e — e A g -
Environmental - . BV, R
- > - g = =S — —
= P - —— i —— — ———— o ——— . —
i - m— - — - .3 e — - - r— _a

. - . — - g —
- Michael R. Bloomberg, Mayor - — - ' - -

_____ Carter H. Strickland, Jr., Commissioner . o — 4 ~ — = i
— -"""- - -—— .-_ — B - _."..-‘- - - ——
8 e - - _ _ . -~ _

i — — — - a - . _—— —

—_— -_— " <l s e e - ——



This page was intentionally left blank.



THE STATE OF
THE HARBOR 2012



NEW YORK CITY DEPARTMENT OF ENVIRONMENTAL PROTECTION




COVER LETTER

Dear Friends,

With 520 miles of shoreline, the waterways that surround and adjoin the five bor-
oughs are among New York City’s greatest assets.

Over the past decade, the City has invested more than $10 billion to improve water
[...]
built its first wastewater treatment plants at Coney Island, 26th Ward, and Jamaica.
These plants relied on simple mechanical processes — screening and settling - to
remove solid waste from a fraction of the city’s total wastewater flow.

In 1909, New York City created the Harbor Survey Program to scientifically study
the relationship between wastewater and harbor water quality. By the 1920s, using
data from this innovative program, the city developed a plan for improving and ex-
panding the wastewater treatment system in New York. While the Great Depression
initially delayed investments in wastewater treatment, between 1937 and 1944,
the City partnered with the federal Works Progress Administration to construct the
Wards Island Wastewater Treatment Plant in Manhattan as well as Bowery Bay and
Tallman Island plants in Queens.

By the mid-1960s, the City had constructed five additional wastewater treatment
plants and upgraded the three older plants to meet the needs of the growing
population, which was rapidly approaching eight million. By 1968, 12 wastewater
treatment plants were operating in New York City with a design capacity of 1.4 bil-
lion gallons of wastewater each day.

The City created the Department of Environmental Protection (DEP) in 1977 by
consolidating the Bureau of Air Resources and the Department of Water, Gas and
Electricity. Today, DEP protects public health and the environment by supplying
clean drinking water, collecting and treating wastewater, and reducing air, noise,

THE CLEAN WATER ACT

In 1972, Congress passed the Clean Water Act, which established ambitious goals to reduce water pollution

and enable safe recreational use of navigable waterways. To help municipalities comply with new wastewa-

ter treatment standards, Congress developed a major federal public works financing program. Since then,

combined federal and municipal investment to improve the quality of the city’s waterways has exceeded $35

billion.

NEW YORK CITY DEPARTMENT OF ENVIRONMENTAL PROTECTION



and hazardous materials pollution. Every day, DEP treats an average of 1.3 billion
gallons of wastewater and helps restore and maintain water quality in New York
Harbor.

By 1987, with the completion of the North River Wastewater Treatment Plant in
Manhattan and Red Hook in Brooklyn, the city had the capacity to capture 100% of
dry-weather wastewater flows.

In the years since, the City has continued to invest in harbor water quality improve-
ments, including more than $10 billion since 2002. In addition, DEP has adopted a
proactive, data-driven approach to operating New York City’s wastewater system.
By using a range of new tools and innovative practices, we can focus our resources
on managing risk and providing the highest level of service to New Yorkers.

As a result, New York Harbor is cleaner than it has ever been in more than a century
of testing, even as the population of New York City continues to grow. This report
will describe the tools and processes used to improve harbor water quality and
demonstrate how DEP uses them to operate the wastewater system better and
more effectively than ever before.

Harborwide Average Dissolved Oxygen Concentrations

mg/L
N

— Surface Dissolved Oxygen

— Bottom Dissolved Oxygen

1912 1922 1932 1942 1952 1962 1972 1982 1992 2002 2012

THE STATE OF THE HARBOR 2012

Learning from the Harbor

In October 2012, fifth graders from
PS 78 in Queens and twelfth graders
from Baruch College Campus High
School in Manhattan took part in “A
Day in the Life of the Hudson River.”
At the event, students made environ-
mental observations and took water
quality samples from the harbor at
Gantry Plaza State Park in Long Island
City. DEP educates New Yorkers of all
ages about progress and challenges of
protecting our resources.

A Century of Improvement

Over the past 100 years, dissolved
oxygen concentrations in New York
Harbor have improved significantly. In
1926, dissolved oxygen levels at the
water’s surface were just 2.07 mg/L.
By 2012, these levels had increased to
6.00 mg/L, an increase of nearly 190
percent.




WASTEWATER

Every day, homes, schools, businesses, and factories send more than a billion gal-
lons of wastewater down toilets and drains into New York City’s 7,500-mile sewer
system and, ultimately, to one of 14 wastewater treatment plants.

COLLECTION

New York City, like other older urban centers, is largely served by a combined sewer
system where stormwater and wastewater are carried through a single pipe. During
heavy storms, this combined flow can exceed the system'’s capacity. The system is
designed to discharge a mix of stormwater and wastewater—called combined
sewer overflow or CSO—into nearby waterways in order to prevent the biological
processes at the wastewater treatment plants from becoming compromised. In the
combined system, wastewater flows through a series of progressively larger sewers
into a regulator, which controls wastewater flow.

sl

>

73

Regulators consist of a concrete channel bounded on one side by a low wall called
a weir. During wet weather events, combined stormwater and wastewater flow
may exceed the regulator’s maximum design capacity, at which point the waste-
water will overtop the weir and spill into an adjacent channel. That channel carries
the combined sewer overflow to an outfall pipe that discharges into the harbor.
Tide gates keep seawater from entering the system through the outfalls.

“By operating and maintaining the city’s
aging infrastructure, as well as the latest
cutting edge technology, we prevent

the overflow of wastewater that would

pollute our waterways. A complete
The rest of the city is served by separate storm and sanitary sewers. Storm sewers

carry runoff from rainstorms and snow melt directly to nearby waterways, while
sanitary sewers convey wastewater from homes and businesses to a wastewater

understanding of the old and the new
is essential to protecting the receiving

waters and the people of this city.”
treatment plant. Sanitary sewers are not affected by variable wet weather flows, so

Chris Laudando separate sewers do not flow through regulators or include outfalls to waterways.

Senior Stationary Engineer
Some parts of the city do not have sanitary or combined sewers. On undeveloped

lands, such as parks and cemeteries, no wastewater is generated and stormwater
mostly infiltrates directly into the ground. There are also some neighborhoods that
developed before the sewer system could be extended to reach them and have
suburban-style septic systems that treat wastewater on-site.

Collections Facilities South

MANHATTAN PUMPING STATION

The Manhattan Pumping Station has the capacity to
pump up to 400 million gallons of wastewater per day
through a tunnel under the East River from the East Vil-
lage to the Newtown Creek Wastewater Treatment Plant
in Greenpoint. Since 2005, DEP has invested $243 million
to upgrade the wet weather capacity of this station, which
serves much of Lower and Midtown Manhattan, from 310
to 400 million gallons per day.

NEW YORK CITY DEPARTMENT OF ENVIRONMENTAL PROTECTION




In some areas, distance and topography limit the ability of sewers to convey waste-
water by gravity alone. In these places, DEP operates 96 pumping stations to lift
the wastewater up to a higher level or push it through a pressurized pipe, called
a force main. Pumping stations range in size and design from small underground
vaults to large facilities.

From the sewer mains and regulators, wastewater flows into large pipes under-
ground. These massive sewers, called interceptors, are the superhighways that
carry a combination of sanitary wastewater and, in the combined system, storm-
water directly to the wastewater treatment plants. Across the system, interceptors
vary in size (from 30" to 192" wide) and shape (from rectangular to horseshoe
shaped). The 138 miles of interceptor sewers in New York City carry as much as
four billion gallons of wastewater per day when it rains. Interceptor sewers can also
temporarily store wastewater during wet weather, which allows the stored waste-
water to flow to a plant after the rainfall ends.

TREATMENT

Wastewater treatment plants remove most pollutants from wastewater before it is
released to local waterways. At the plants, physical and biological processes close-
ly duplicate how wetlands, rivers, streams, and lakes naturally purify water. While
the natural treatment of wastewater can take weeks, treatment at a wastewater
treatment plant is comparatively quick; it takes only seven hours to remove most
of the pollutants from wastewater. At New York City’s wastewater treatment plants,
wastewater undergoes five major processes: preliminary treatment, primary treat-
ment, secondary treatment, disinfection, and sludge treatment.

THE WASTEWATER TREATMENT PROCESS

Bypass
Main )
Wﬁ;;ivgiter Prima.ry Sewage :rlmfary Aeration Fin?I Chlorination
Screening Pump ettling Tank Settling To
_>
- Ly

| TSeed Sludge

Primary Sludge

Gravity

Thickener

Secondary
Sludge

Sludge
8 » Storage and
Dewatering

Anaerobic
Digester

THE STATE OF THE HARBOR 2012




“Working with dedicated and highly
skilled individuals at DEP is not only

rewarding to me but rewards the people
of New York City with clean water-

ways to enjoy and a healthy maritime
ecosystem.”

Matthew llardi
Sewage Treatment Worker
Wards Island

Removing Pollutants

At the Bowery Bay Wastewater Treat-
ment Plant, a network of pipes carry
forced air to the aeration tanks, where
the oxygen-rich environment helps
microorganisms consume much of
the organic matter and solids present
in wastewater. “Seed” sludge is also
added to the tanks to maintain the
balance of bacteria and microorgan-
isms and stimulate the process.

Wastewater flows into the plants several stories underground. The incoming waste-
water, called influent, passes through screens consisting of upright bars, spaced
about one to three inches apart. These bars prevent large pieces of trash, such as
rags, sticks, newspaper, cans, bottles, and plastic cups, from damaging the main
sewage pumps. Large motor-driven rakes clear debris that collects on screens and
transfer it to bins for disposal at a landfill. The main sewage pumps then lift the
wastewater from the screening chamber to the surface level of the plant. From
here, the wastewater flows by gravity through the entire treatment process.

The wastewater then enters the primary settling tanks, where it is slowed to allow
heavier solids to sink to the bottom of the tank and lighter materials to float. At the
end of the process, skimmers collect the floatable trash, such as grease and small
plastic material, from the surface of the tank.

The settled solids, called primary sludge, are then pumped through devices that
use centrifugal force to separate out sand, grit, and gravel. This grit is removed,
washed, and sent to landfills. The degritted primary sludge is pumped to the
plant’s sludge handling facilities. The partially treated wastewater from the primary
setting tanks then flows on to the next step of the process.

During secondary treatment, plants employ the activated sludge process to fur-
ther break down suspended solids in wastewater. Air is pumped into large aeration
tanks, where it mixes with wastewater and stimulates the growth of bacteria and
other organisms naturally present in wastewater that thrive in an oxygen-rich
environment. These beneficial microorganisms consume most of the remaining
organic matter in the wastewater. DEP scientists closely monitor oxygen levels in
the aeration tanks to maintain the proper conditions for the waste-eating bacteria.

The aerated wastewater then flows to the final settling tanks, which are similar to
the primary settling tanks. Here any remaining solids settle to the bottom of the
tank as secondary sludge. Some of this sludge is sent back to the aeration tanks
as “seed” to jump start the bacteria in the activated sludge process. The remaining

NEW YORK CITY DEPARTMENT OF ENVIRONMENTAL PROTECTION



sludge is removed from the settling tanks and mixed with the primary sludge in
the sludge handling facilities.

Even after primary and secondary treatment, disease-causing organisms may
remain in the treated wastewater. To disinfect and kill harmful organisms, the
wastewater spends a minimum of 15-20 minutes in chlorine-contact tanks mixing
with sodium hypochlorite, the same chemical found in common household bleach.
The treated wastewater, or effluent, is then released into local waterways through
outfalls located at at the riverbed or sea floor.

SLUDGE

The sludge produced by primary and secondary treatment is approximately 99%
water and must be concentrated before further processing. Thickening tanks allow
the sludge to collect, settle, and separate from the water for up to 24 hours. The
water is then sent back to the beginning of the plant for additional treatment.

After thickening, DEP further treats the sludge to reduce its volume and make it
safer for the environment. The sludge is placed in oxygen-free tanks, called anaer-
obic digesters, and heated for up to three weeks. They work just like your stomach,
stimulating the growth of anaerobic bacteria that consume organic material in the
sludge. The digestion process stabilizes the thickened sludge by converting much
of the material into water, carbon dioxide, and methane gas. The sludge that re-
mains after digestion has little odor and is the consistency of pea soup.

Digested sludge is then pumped from sludge storage tanks to a dewatering facil-
ity. At some treatment plants, where there are no dewatering facilities on site, the
sludge is transported for processing through a pipeline or by boat to a plant that
has a dewatering facility.

Dewatering reduces the liquid volume of sludge by about 90%. New York City has
dewatering facilities at 6 of our 14 treatment plants. At these facilities, digested
sludge is sent through large centrifuges that operate like the spin cycle of a wash-

THE STATE OF THE HARBOR 2012

Sludge Transport

Workers prepare the M. V. North River
to transport sludge from one waste-
water treatment plant to another. At
323 feet long, the North River can hold
up to 760,000 gallons of sludge, more
than enough to fill an Olympic-sized
swimming pool.




ing machine. The force from the quickly spinning centrifuges extracts most of the
water from the solids in the sludge, leaving behind a substance known as biosol-
ids cake. The water drawn from the spinning process is then returned to the head
of the plant for reprocessing. Additives, called organic polymers, improve the
consistency of the biosolids, resulting in a firmer, more manageable product. The
biosolids cake is approximately one-quarter solid material.

INVESTING IN OUR INFRASTRUCTURE

In the twenty-five years since the completion of the Red Hook Wastewater Treat-

Spinning Sludge into Biosolids ment Plant, the City has continued to make significant investments to improve the
Centrifuges at Wards Island Waste- quality and capacity of the wastewater treatment system. In the past ten years, the
water Treatment Plant spin at more City has invested more than $10 billion to improve water quality in New York Har-
than 1,000 revolutions per minute to bor, and it plans to invest another $5.2 billion over the next ten years.

remove as much as 90 percent of the

liquid from digested sludge. The final The City has undertaken a $5 billion upgrade at the Newtown Creek Wastewater
product, called biosolids cake, con- Treatment Plant to improve the amount of pollution removed from the wastewater
tains one-quarter solids and is ready and increase the plant’s treatment capacity from 620 to 700 million gallons per day
to be sent for further processing into in wet weather. The plant went into operation in 1967, before Congress passed the
fertilizer pellets or for use in landfills. landmark Clean Water Act, which requires municipalities to remove at least 85% of

certain pollutants from wastewater before discharging it into surrounding water-